OITELE
WA & V2NHPF & R
square deck 1/2 HEX DECK WITH HOLE middle stair
&2 | &% | ks HE TEHE &2 | X3 [ A # BE TEAE &g | 2% | ks EES TRE
NO | ITEM | SIZE Qry PIC ITEM | TEMNAME | SPECIFICATION QUANTITY PICTURE NO | ITEM | Sz QTY PIC
AT 3 12750078 8 Gk ] 1
square deck 1/2 HEX DECK WITH HOLE middle stair
’ SR M10*35 12 ’ SR M10x35 32 ’ LIRiELe 322 M10*25 s
starlike screw M0.39"*1.37" STARLIKE SCREW M0.39"x1.37" starlike screw M0.39"*0.98"
2 |®A M10 24 2 B M10 64 2 B M10 16
gasket M0.39" GASKET M0.39" gasket M0.39"
3 1R BRI M10 12 3 i B M10 20 3 1R R M10 8
clamp nut M0.39" CLAMP NUT M0.39" clamp nut M0.39"
HIE PUAF-& D SarkedEs % V250V & 5 TR R HIE PR R T 6
remarks deck(fastener)connect with post NOTE 1/2 HEX DECK(FASTENER) WITH HOLE CONNECT WITH POST remarks middle stair connect with deck

FH (




-
QITELE
FIRERRT B XL T
middle stair rail BOTTOM OF AERIAL BRIDGE BRIDGE RAIL
s | 373 | Bk HE TRE s | £33 | ik R TRE s | £33 | ks £ TRE
NO | ITEM | SIZE ary PIC ITEM | ITEM NAME | sPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | sPECIFICATION QUANTITY PICTURE
FIRBERERT 1 L iba 3 L T 3
middle stair rail BOTTOM OF AERIAL BRIDGE BRIDGE RAIL
904 41114 4 i 1 SRRV M10*30 12 ER Tl 12 %f
FASTENER 4 pair STARLIKE SCREW M0.39"*1.18" FASTENER 12 pair @mﬂ
1 SRR M10725 4 || ||||||I 2 R M10 24 1 [EpLe- 22 M4*20 4
starlike screw MO0.39"*0.98" GASKET M0.39" self tapping screw MO0.15"*0.78"
Py R M10 8 3 1R BRI M10 12 2 SRR M10*25 12
gasket M0.39" CLAMP NUT M0.39" STARLIKE SCREW M0.39"0.98"
3 1R BRI M10 4 & LR 5T G 3 R M10 o4
clamp nut M0.39" NOTE BOTTM OF AERIAL BRIDGE CONNECT WITH DECK GASKET MO0.39" ﬁ
4 [T A 7S Sr B 22 M8*30 4 4 1R M10 12
round inner hex screw M0.31"*1.18" CLAMP NUT M0.39"
(3R PR BEA T 5 A P R - & AL SRR T 5 ST IE
remarks middle stair rail connect with stair and posts NOTE BRIDGE RAIL CONNECT WITH POST

] &}

\\; é‘g("w/ \:‘
s O)@o%“/

FH (




e
QITELE
2B e SRR BT
TOP OF AETIAL BRIDGE ADA stair ADA stair rail
s | £ | ik R TRE s | % 7 | ik R T & & s | % 7 | ks 353 T & &
ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE
2L R 3 e SRR 1 e SRR ER T 1 5
TOP OF AERIAL BRIDGE ADA stair ADA stair rail
1 [EpiEz 22 M5x75 12 G]]mm., 1 SRR M10*25 3 ERTE 2 %
Self-tapping screw MO0.19"x2.95" starlike screw MO0.39"*0.98" fastener 2 pair @]I[[[ﬂ]]lﬂllb
2 R M10 6 1 I BUE LR 2 M4*20 2
gasket M0.39" self tapping screw MO0.15"*0.78"

3 1R M10 3 4 LIRiELe 322 M10*25 6
clamp nut M0.39" starlike screw MO0.39"*0.98" ||| |||||||||

& AL R o SR T R & I Laiik 3 R e s 5 R M10 12

NOTE TOP OF AERIAL BRIDGE CONNECT WITH POST NOTE ADA stair connect with deck gasket M0.39"
6 1R BRI M10 6
clamp nut M0.39"
& e MRERRERT- 5 MR . 1 R
NOTE ADA stair rail connect with posts and ADA deck

FH (




e
QITELE
MR- A MR- AT BB B BY
ADA stair deck rail on the ADA deck one step for ADA
s | % % | ik R T & & s | % 7 | ik R T & & s | % 7 | ks 353 T & &
ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE
MR- 1 H MR- BT 1 MR BB 1
ADA stair deck rail on the ADA deck one step for ADA
1 SRR M10725 3 1 SR M10*25 8 1 LIRiELe 322 M10*25 3
starlike screw MO0.39"*0.98" || ||||||||| starlike screw M0.39"*0.98" starlike screw M0.39"*0.98"
) o M10 6 ) o M10 16 ) o M10 6
gasket M0.39" gasket M0.39" gasket M0.39"
3 1R BRI M10 3 3 1R R M10 8 3 1R R M10 3
clamp nut M0.39" clamp nut M0.39" clamp nut M0.39"
& I T SRR T- B 15 B S R 12 & I SRR T BT S R T B i & I o SRR 3 B 5 e ST R T 65 3
NOTE ADA stair deck connect with ADA stair NOTE rail on the ADA deck connect with the deck NOTE one step for ADA connect with the deck

FH (




e
QITELE
e BB 6 B S AR 45cmE B
support feet steel railings panel step :45cm
s | % % | ik R T & & s | E33 | Bk HE TRE s | % 7 | ks E3) T & A&
ITEM | ITEM NAME | sPECIFICATION QUANTITY PICTURE NOo | ITEM | SIZE Qty PIC NOo | ITEM | SIZE aty PIC
e SRR 6 B S A 1 *f BRREFF 10 ascm& 1
support feet 1 pair steel railings panel step :45cm
1 SR M10*25 2 ERTE 20 St ERTE 2 % C]]]]]]JD
starlike screw M0.39"*0.98" FASTENER 20 pair fastener 2 pair
) - M10 4 @ 1 BT 2 M4*20 20 1 IS 2 M4*20 2
gasket M0.39" self-tapping screw MO0.15"*0.78" self tapping screw MO0.15"*0.78"
3 1R BRI M10 Py Py SRR M10725 20 P SRR M10725 4
clamp nut M0.39" starlike screw M0.39"0.98" starlike screw MO0.39"*0.98"
& i S PR WY SR P B s e M10 10 s | M0 8
NOTE support feet connect with the step gasket M0.39" | ||||||| gasket M0.39"
SH A E A
. IR R M10 2 T M10 .
clamp nut M0.39" clamp nut M0.39"
& BREAT 5 EE P68 & ASem G BT SR
remarks steel railings panel connect with deck and posts remarks step:45cm connect with post and deck

FH (




QITELE
S BEBF& S IBT-6 W L7 T
s shape deck support feet | shape rail
CEl % % | Bk ¥E T A &5 | & [ ik ¥E TR &5 | &5 ik E3) TR
NO | ITEM | SIZE Qry PIC NO | ITEM | Sz Qry PIC NO | ITEM Sz QTY PIC
S BEHTFE 1 S BT & S 1 L5 T *f
s shape deck support feet H | shape rail pair
1 SRR M10725 4 1 SRR M10*25 2 || |||||||| . ERTE 4 xt
starlike screw M0.39"*0.98" starlike screw M0.39"*0.98" H fastener 4 pair Gmm]ﬂﬂw
2 R M10 8 2 R M10 4 1 I BUE LR 2 M4*20 4
gasket M0.39" gasket M0.39" self tapping screw MO0.15"*0.78"
3 1R AR M10 4 3 1R AR I M10 2
clamp nut M0.39" clamp nut M0.39"
& i% S BTG 5 alnE R P ST A XHINES BTG % LR TG AT
remarks s shape deck connect with step remarks support feet connect with S deck remarks | shape rail connect with posts

FH (



-
QITELE
S B S JEHIAR S EREHE N
s shape slide S panel support feet
CEl &5 | Bk ¥E TR &5 | & [ Bk ¥R TR %5 | £33 | ik 353 TEA
NOo | ITEM | SIZE Qty PIC NOo | ITEM | SIZE [[18% PIC ITEM | ITEM NAME | sPECIFICATION QUANTITY PICTURE
S JEi b 1 S JEHHR 1 Xt S EREBE TN 1
s shape slide S panel 1 pair support feet
1 LB M10*20 3 1 SR M8x60 10 1 SRR M10720 4
starlike screw M0.39"*0.78" starlike screw M0.31"*2.36" starlike screw MO0.39"*0.78"
N ETETE M10 3 o |BA Mg 10 @Im : ) Iy M10 4
spring gasket M0.39" gasket M0.31" - gasket M0.39"
o o T
3 P M10 3 3 R M12 10 3 7T@q£)-, M10 4
gasket M0.39 gasket M0.47" spring gasket M0.39"
& UE S EEEL S 1 Gk 4 PRI M12 10
remarks s shape slide connect with s shape deck inner hex spiral nut M0.47"
o & S JEHIR5S BTGk & I SHUT RSN 5S RN B IERE
Lo O N remarks S panel connect with deck NOTE support feet connect with S slide

OFFO

FH (




e
QITELE
A4 PR THIHF AR
GEAR PANEL 7 shape rail ROCK CLIMBER
G| 4tk i AL Rl %5 | EE S itk EES T & E s | EE S | i EE TEAE
ITEM ‘ ITEM NAME SPECIFICATION QUANTITY PICTURE NO | ITEM SIZE QTYy PIC ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE
i 4 PRI 4 TFBRT xf ESReE =5 1
GEAR PANEL 7 shape rail 1pair ROCK CLIMBER
LA 2 X LA it ; ISL $22 M10*20 3
FASTENER 2 pair 3 FASTENER pair STARLIKE SCREW M0.39"x0.78"
1 I BOE LR 22 M4*20 2 1 [EpLe- 22 M4*20 2 2 R M10 3
self tapping screw MO0.15"*0.78" self tapping screw MO0.15"*0.78" GASKET MO0..39"
2 Rieh 522 M10*45 2 P LIRiLe 322 M10*25 Py @D]Imn— 3 Uity M10 3
STARLIKE SCREW MO0.39"1.77" starlike screw MO0.39"*0.98" CLAMP NUT M0.39"
R e M0 . EI | ' m s e M10 . (iﬂlmm]l Wi R T A
GASKET M0.39" gasket MO0.39" NOTE ROCK CLIMBER CONNECT WITH DECK
4 1R M10 2 4 1R BRI M10 Py
CLAMP NUT M0.39" clamp nut M0.39"
% IHC AR 5 A P a i & I TEBRRT-HEE T B8 -
NOTE GEAR PANEL CONNECT WITH POST AND DECK remarks 7 shape rail connect with deck and posts -7 AN

FH (




e
OITELE
SCHEIH 37cmE K 4] R
SUPPORT FEET STEP:37 CONNECTOR PANEL
R % % | ke 58 TEE R % %% | ke 58 TEE FEE 25 | Mk E13 ~RE
ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE
B ] 5 37emé b ] T 1 IR ]
SUPPORT FEET STEP:37 CONNECTOR PANEL
. e M10*20 ) . AL M10*25 . LU 2 %
STARLIKE SCREW M0.39"x0.78" STARLIKE SCREW M0.39"x0.98" H FASTENER 2 pair
T 2 A . T BT B 2 (o
SPRING GASKET M0.39" GASKET M0.39" self tapping screw MO0.16"*0.98"
3 o M10 ) 3 WAL M10 o ) T M10*50 )
GASKET M0.39" CLAMP NUT M0.39" starlike screw M0.39"*1.96“
% YRR A % 37emé b 5 AR 3 o M10 4
NOTE SUPPORT FEET CONNECT WITH ROCK CLIMBER NOTE STEP:37 CONNECT WITH DECK gasket M0.39"
4 IR M10 )
clamp nut M0.39"
% T PR 5 Sk T &
I NS CONNECTOR PANEL CONNECT WITH POST AND DECK

FH (




e
OITELE
(SRR ek IR TR A
PIPE SLIDE TUNNEL SLIDE WAVE LINE PANEL
R &% | ke 58 TR FEE 25 | ke 58 TR FEE 25 | Mk E13 ~RE
ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM ‘ ITEM NAME ‘ SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE
AR 4 e 8 IR LRI 1
PIPE SLIDE TUNNEL SLIDE WAVE LINE PANEL
’ brkik: $44 M8*40 16 ’ by 3 M8*30 32 (ER ] 2 St
STARLIKE SCREW MO0.31"x1.57" STARLIKE SCREW M0.31"%1.18" FASTENER 2 pair
5 0, v » ) i w8 o [T g i A 4 M4"25 2 Glmmm—
GASKET MO0.31" GASKET MO0.31" self tapping screw MO0.16"*0.98"
3 ISELEY ] M8 16 3 1R AR M8 20 2 /T'.)I%%iﬁ M10*50 2
CLAMP NUT MO0.31" CLAMP NUT MO0.31" starlike screw M0.39"*1.96“
4 brkik: $44 m8*37 16 4 by 3 M8*25 24 3 #h M10 4
STARLIKE SCREW MO0.31"x1.57" STARLIKE SCREW M0.31"*0.98" gasket M0.39"
& 0 L HER A & 0 el i 4 IR M10 2
NOTE PIPE SLIDE CONNECT WITH SUPPORT FEET NOTE TUNNEL SLIDE CONNECT WITH EACH OTHER clamp nut M0.39"
& WIR RS B S A PR
WAVE LINE PANEL CONNECT WITH POST AND DECK

FH (




e
QITELE
TR HITHO ERGLL
FIGURE PANEL door-shape rail FIRE BAR
s | £ | ik R TRE s | E33 | Bk HE TRE s | £33 | ks £ TRE
ITEN | ITEM NAME | sPECIFICATION QUANTITY PICTURE NO | ITEM | SIZE ary PIC ITEM | ITEM NAME | sPECIFICATION QUANTITY PICTURE
Hev iR 1 #IIdH o 4 FLHTT 1
FIGURE PANEL door-shape rail FIRE BAR
LA 2 X LA 8 it ; SRR M10720 ’
FASTENER 2 pair FASTENER 8 pair STARLIKE SCREW M0.39"*0.78"
1 I BOE LR 22 M4+25 2 GHIUIED” 1 1 Bigse M4+20 8 2 PR S M10 1
self tapping screw M0.16"*0.98" self-tapping screw M0.15"*0.78" GDIDIDI:’ SPRING GASKET M0.39"
Py iy A 322 M10*50 Py Py SRR M10725 8 3 PN M10 1
starlike screw M0.39"*1.96" starlike screw M0.39"+0.98" LARGE GASKET M0.39"
3 Hp M10 4 3 Hp M10 16 % L FTERET TR kT
gasket M0.39" || ||||||| gasket M0.39" NOTE FIRE BAR CONNECT WITH DOOR SHAPE RAIL
4 1R BRI M10 Py 4 ISELEY ] M10 8 o
clamp nut M0.39" clamp nut M0.39" s T
& HeA RS A SRR & I P A SRR, B IERE /, /\
FIGURE PANEL CONNECT WITH POST AND DECK remarks door-shape rail connect with post and deck K q /\
)
‘O .
|
.

ZA /
.

FH (




b
e
QITELE
3 150cm/) EERESE JrfEesE
spring climber small size flying climber 120cm square climber
&HE | 2773 Mt & A &HE | £ Mt & A &HE | £ | Mt E3:3 A
NOo | ITEM SIZE Qty PIC NOo | ITEM SIZE Qty PIC NOo | ITEM | SIZE aty PIC
e ] 1500m/ G IER ] P ]
spring climber small size flying climber 120cm square climber
1 iy A 322 M10*20 1 1 SR M10*20 1 1 LB M10*25 2
STARLIKE SCREW MO0.39"*0.78" i starlike screw M0.39"*0.78" starlike screw M0.39"*0.98"
2 IR S M10 1 2 IR S M10 1 2 PR S M10 2
spring gasket M0.39" spring gasket M0.39" spring gasket M0.39"
3 St M10 ] 3 St M10 ] 3 o M10 )
large gasket M0.39" large gasket M0.39" gasket M0.39"
& PRUCAE P & I 150cm/IN KR IE A IESE 1R KT & I Ji R AR 55 )
remarks spring climber connect with door shape rail remarks 150cm small size flying climber connect with door shape rail remarks connect with door shape rail

FH (




-
QITELE
[EEZ3 VUL RERER T THIHF
4 STEPS STAIR 4 STEPS STAIR RAIL 7 shape rail
&5 | % % | ik ¥ T & B %5 | &5 [ ke ¥R TR &5 | % % Bk & T & B
ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE NO | ITEM SIZE QTy PIC
iz 1 VUL R AR T 1 TFBRT *f
4 STEPS STAIR 4 STEPS STAIR RAIL 7 shape rail 2pair
1 SRR M10x25 3 ERTE 2 it ( ']IU ERTE *f
STARLIKE SCREW M0.39"x0.98" (Iml]]] ' | m fastener 2 pair FASTENER pair
2 R M10 6 1 I BOE LR 2 M4*25 2 1 [EpLe- 22 M4*20 4
GASKET M0.39" self tapping screw MO0.16"*0.98" self tapping screw MO0.15"*0.78"
3 Uity M10 3 Py SRR M10725 4 Py SRR M10*25 4 GIED
CLAMP NUT MO0.39" starlike screw M0.39"*0.98" starlike screw M0.39"*0.98"
P P Bl T e s #H M10 8 3 A M0 8
NOTE 4 STEPS STAIR CONNECT WITH DECK gasket MO0.39" gasket M0.39"
4 1R BRI M10 4 4 ISELEY ] M10 4
clamp nut M0.39" clamp nut M0.39"
& VU REBAAA T 55 AT . BRI & I TEBIRT-5HEE T B8
NOTE 4 STEPS STAIR RAIL CONNEVT WITH POST remarks 7 shape rail connect with deck and posts

FH (




e

—
OITELE
120cmiBi B R R Y
CENTIPEDE LADDER :120 TRIANGLE WHEEL SCALING LADDER SCALING LADDER RAIL
&E | % % | Atk & TEE &E | &% | itk & TEA &E | &% | ik ¥ TEA
ITEM | ITEM NAME | sPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | sPECIFICATION QUANTITY PICTURE NOo | ITEM | SIZE (7187 PIC
120cmigiii i 1 S PN 1 P e 1
CENTIPEDE LADDER :120 TRIANGLE WHEEL SCALING LADDER SCALING LADDER RAIL
) R M10x25 ) ELRHN 4 %t ELRHN 4 % GID]]]ED”’
STARLIKE SCREW MO0.39"x0.98" ]]]]]]]]] FASTENER 4 pair FASTENER 4 pair
2 AT M0 ) ; gz M4°20 s ; gL M4°20 s
SPRING GASKET M0.39" self-tapping screw MO0.15"*0.78" self-tapping screw MO0.15"*0.78"
3 S M10 2 & I PR S UEE S & TR HRE R
GASKET M0.39" NOTE TRIANGLE WHEEL SCALING LADDER CONNECT WITH POST remarks SCALING LADDER RAIL CONNECT WITH POST
& iF WAV i
NOTE CENTIPEDE LADDER CONNECT WITH DECK T

FH (




e

e
OITELE
NI TN Fam
SINGLE EXIST PANEL SINGLE WAVE SLIDE DECK TROUGH
el YR [ ik Hit rEk &2 | % %% | ke [ =EE 5% | 2% [ I Wi T
ITEM ‘ ITEM NAME ‘ SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE
INTETA ; TR ; T ;
SINGLE EXIST PANEL SINGLE WAVE SLIDE DECK TROUGH
(ERE] 2 S 1 ik 44 M10*45 2 1 biek: $24 4
FASTENER 2 pair @]JJED’ BOLT MO0.39"x1.78" STARLIKE SCREW M0.39"*0.98"
, —en T - - o o . {| I m 5 W , (Hﬂﬂ]l
self tapping screw MO0.15"*0.78" WASHER M0.39" GASKET M0.39"
2 biek: $24 M10*50 2 3 iy M10 Py 3 iy 4
STARLIKE SCREW M0.39"*1.96“ LOCK NUT MO0.39" CLAMP NUT MO0.39"
5 e M10 P EI | ' m 4 SRR M10°20 5 P A
GASKET M0.39" BOLT M0.39"x0.78" NOTE DECK TROUGH connect with DECK
. IE M10 5 5 S M10 )
CLAMP NUT M0.39" SPRING WASHER M0.39"
% 0 SN AR S ke S A i 6 HH M10 2
NOTE SINGLE EXIST PANEL CONNECT WITH POST AND DECK WASHER M0.39"
&k W BORTT AR T
NOTE 150 SINGLE WAVE SLIDE CONNECT WITH DECK

e




e

-
QITELE
PIUNERE PIUNG I E| PIUNER L S a ]
DOUBEL STRAIGHT SLIDE DOUBLE EXIST PANEL support feet
5 | % | ik e TEE &2 | %1 | s e TEE &2 | % | Ak HE TEE
ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE
PIUNERE 1 A 1 PIUNER L S a ] 2
DOUBLE STRAIGHT SLIDE double exist panel support feet
1 bicl: 422 M10*45 4 9O/ F1I1 2 1 by 7§42 M8*20 4
STARLIKE SCREW MO0.39"x1.78" . 90 fastener BOLT MO0.31"x0.78"
5 B M10 s H 1 VA RE B 4 i Mg30 2 Mﬂmﬂﬂﬂ 2 B M8 4
GASKET MO0.39" round inner hex screw M0.31"*1.18" SPRING WASHER MO0.31"
3 iR M10 4 3 HH M8 4
CLAMP NUT MO0.39" WASHER MO0.31"
& iF PYUNIER L SR RSB & RN 5 A & iF RN T s S A5 B 5 i o a2
NOTE DOUBLE STRAIGHT SLIDE CONNECT WITH DECK NOTE DOUBLE EXIST PANEL CONNECT WITH POST remarks support fear connect with double straight slide

e




e

o
OITELE
Wt =L J5'Hi Tt SIS T
CASTLE SMALL HOLES PANEL QUADREL ROOF LINE ROOF
&5 | 2% | ks H&® TEHE %2 | £ % | s H&® TE A &5 | £ % | ks HE TE A
ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE ITEM | ITEM NAME | SPECIFICATION QUANTITY PICTURE
Wt =L 2 J5'Hi Tt 1 SIS T 2
CASTLE SMALL HOLES PANEL QUADREL ROOF LINE ROOF
ERTE 4 st 1 SR 24 M3x16 12 1 EpUEs ¥4 M3x16 36
FASTENER 4 pair Self-tapping screw M0.12"x0.63" Self-tapping screw M0.12"x0.63"
] Pl 2 M4:20 4 < (]]]]]1 ) WS Mgx20 4 i ) WSl Mgx20 12
self-tapping screw MO0.15"*0.78" inner hex bolt M0.31"x0.78" inner hex bolt M0.31"x0.78"
3 ) Mg 4 I 3 ) Mg 12
GASKET M0.31" GASKET M0.31"
% RO AL 5 AR P SR 4 4 BREES 12
NOTE CASTLE SMALL HOLES PANEL CONNECT WITH POST PLASTIC FIXED PLASTIC FIXED
& I 51 T 3 A e & I S5 A
NOTE QUADREL ROOF CONNECT WITH POST NOTE DINOSAUR ROOF CONNECT WITH POST

=:

»

R
o

Y
S
e
eS8/
5
O\

%

e




E

QITELE

rail clamp red 4pair

e




